



**Westwood**



## Tractor Chassis, PTO, Brake & Cutter Controls

ITEM	PART NO.	DESCRIPTION	QTY
1	2648	Knob 3/8"	2
2	7383	Plunger Brake	1
3	1223	1/8" x 3/8" Steel Split Pin	2
4	2003	Spring Park Brake	1
5	6817	Swivel Adjuster Rod	1
6	7107	Rod Adjustable	1
7	8418	Spacer PTO Jockey	1
8	074-0845	M8 x 45 Carriage Bolt	4
9	8310	Plate PTO Jockey Pulley	1
10	2594	Spring	1
11	9488	Jockey Pulley	6
12	7726	Belt PTO (A 84 1/2)	1
13	8552	Shouldered Plug	1
14	1319	3/8" UNF x 2" Bolt	2
15	6812	Bush Jockey Plate	1
16	8538	Lever PTO Engage	1
17	8394	Spacer	2
18	7285	3/8" UNF x 3 3/4" Bolt	1
19	1613	Spring	1
20	7259	Clutch Electric "T" Series	1
21	7090	Brace. Electromagnetic Clutch	1
22	3728	Woodruff Key 1/2" UNF x 3/4"	1
23	2045	3/8" Shakeproof Washer	3
24	8220	Shouldered Spacer (Jockey Pulley)	4
25	4086	"R" Clip Small	2
26	2103	Clutch Spring	2
27	1694	Swivel	1
28	8515	Brake Rod	1
29	8912	Foot Pedal Rubber	1
30	8218	Foot Pedal	1
31	MX951	Grommet (S1300-S1600 only)	1
32	RCL 812000-00	Key 3/8" Square x 2"	2
33	4152	Grommet Open Chassis	3
34	8556	Chassis	1
35	2356	Plate Brake Extension	1
36	1270	1/4" UNF Nut Nyloc	1
37	1331	Washer 1/2" Dia.	1
38	1156	Setscrew 1/2" UNF x 3/8"	1
39	1996	Circlip External 3/8" Dia.	1
40	8295	Pulley Transaxle	1
41	2831	TX Support Bkt. RH Front	2
42	3483	TX Support Bkt. Rear	2

ITEM	PART NO.	DESCRIPTION	QTY
43	6394	Bracket Safety Sw. (Long) (Brake)	1
44	2019	Transaxle Heavy Duty 801 (Peerless)	1
45	8393	Support Bkt. Grass Def. Rear	2
46	1978	3/8" UNF x 2 1/2" Bolt	6
47	8813	Side Rubber Retaining Strips	2
48	3324	Flap Rubber (Std. Tractors)	1
49	7286	Screw M8 x 25 Tapitite	2
50	4098	Pop Rivet	15
51	1053	2BA Nut Nyloc	3
52	3320	Support Bkt. Grass Deflector front	1
53	8812	Grass Deflector	1
54	1104	Key 3/8" x 3/8"	1
55	5735	Belt Guide	5
56	1067	Washer 4BA	3
57	3613	3/8" Washer TBL5	8
58	1688	Belt Transmission	1
59	7241	Belt Guide Plate Assembly	1
60	7088	Eng. Blk	1
61	3414	Switch Brake & Cutter Dk. Safety	1
62	027-11127	Bolt 3/8" UNF x 5 Patch Loc	1
63	2847	Washer Jockey Pulley	2
64	1273	3/8" UNF Nyloc Nut	20
65	7418	8M x 25 Carriage Bolt	1
66	061-08	M8 Nut	1
67	1323	Washer 3/8" Dia. (T3L)	13
68	1969	Nut 3/8" UNF	1
69	8232	Plate Jockey Pulley	1
70	1200	3/8" UNF x 2 1/2" Bolt	1
71	8341	Spacer PTO Plate	1
72	1105	Washer 3/8" Dia. (T3L)	35
73	090-08	M8 Nut Nyloc	8
74	8236	Jockey Plate	1
75	4309	Nut M8 "J" Type	2
76	7684	Spacer	1
77	030-0825	M8 x 25 Set Screw	1
78	MX1285	6mm SQ x 15mm long Key	1
79	1324	Nut 3/8" UNF Nyloc	6
80	048-0820	M8 x 20 Set Bolt	1
81	017-0802	3/8" TBL 6 Washer	1
82	8337	Pulley Assembly 5"	1
83	8271	PTO Mounting Plate	1
84	1982	3/8" UNF x 3/8" Set Screw	9

ITEM	PART NO.	DESCRIPTION	QTY
85	3229	Bearing	2
86	1732	2BA x 1/2" Screw	5
87	8340	Spacer	1
88	016-1601	M16 Washer	2
89	8286	Pulley & Shaft Assembly PTO Drive	1
90	6662	Belt Guide Pin	1
91	1633	Washer 3/8" Dia Shakeproof	2
92	1054	Bolt 3/8" UNF x 1 1/2"	1
93	3463	Spring	1
94	2592	Chain	Links as Req.
95	1422	Nut 3/8" UNF Nyloc	1
96	4233	Retaining Strip	1
97	8732	Rubber Flap	1
<b>Modified PTO - Introduced July 1997</b>			
98	1273	3/8" UNF Nyloc Nut	4
99	3613	3/8" Washer TBL5	2
100	9571	Spacer	1
101	1321	3/8" UNF Bolt x 1 1/2"	1
102	1105	3/8" Dia. Washer (T3L)	8
103	048-0820	M8 x 20 Set Bolt	1
104	017-0802	3/8" TBL 6 Washer	1
105	MX1285	6mm SQ x 15mm long Key	1
106	8337	Pulley	1
107	016-1601	M16 Washer	2
108	3229	Bearing	2
109	9572	Spacer	1
110	1982	3/8" UNF x 3/8" Set Screw	4
111	9567	PTO Bearing Housing	1
112	084-08	8mm Nyloc Nut	1
113	9573	Stop	1
114	029-0840	M8 Set Bolt 8 x 40	1
115	9569	PTO Pulley Assembly	1
116	1200	3/8" UNF x 2 1/2" Bolt	1
117	011-1001	Washer	1
118	8232	Plate Jockey Pulley	1
119	2847	Washer Jockey Pulley	2
120	8340	Spacer	1
121	5822	Pulley	1
122	1324	Nut 3/8" UNF Nyloc	1

THE BEST OF BRITISH ENGINEERING